





















































Compression - %

Applied Geotechnical Engineering Consultants, Inc.

Moisture Content 23 %
Diry Unit Weight 89 pcf
Sample of: Bedrock

From: TP-1 @ 13 feet
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Project No. 1071528 CONSOLIDATION TEST RESULTS Figure 3



Compression - % - Expansion

Applied Geotechnical Engineering Consultants, Inc.

Moisture Content 34 %
Dry Unit Weight 73 pcf

Sample of: Bedrock

From: TP-5 @ 15 feet
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APPLIED GEOTECHNICAL ENGINEERING CONSULTANTS, INC.

TABLE |
SUMMARY OF LABORATORY TEST RESULTS PROJECT NUMBER 1071528
SAMPLE 5
LOCATION NATURAL | NATURAL GRADATION ATTERBERG LIMITS UNCONFINED WATER
MOISTURE DRY COMPRESSIVE | SOLUBLE SAMPLE
TEST | DEPTH COTJ;/T)ENT nggélw GRAVEL | SAND S:_L:\i LilcmlTD PL?SET)IEE(WY STI(RPE;JF(?TH Sl(JLFA;I’E CLASSIFICATION
b 9, g ppm
PIT (FEET) {%) (%) %) (%] (%)
TP-1 2 19 82 59 Bedrock
13 23 89 57 Bedrock

TP-5 15 34 73 68 90 63 <10 Bedrock







